woOoO0.

orrective Measures Report, Clinch

ectric Power Service Corporation
iver Power Plant, Cleveland, Russell County, Virginia
roject # 7362192727

Prepared in accordance with 40 CFR §257.96

Prepared for:

American Electric Power Service Corporation
1 Riverside Plaza, Columbus, Ohio 43215



woOoO.

12 December 2019

Mr. Gary F. Zych, PE Wood Environment & InfrastruFture S.olutiohs, Inc.
Geotechnical Services Manager 921 Eas\t,\\;\gzis,ﬂée'os,:lze3é§2
American Electric Power Service Corporation ' USA
1 Riverside Plaza T: 614-943-0567
Columbus, OH 43215 www.woodplc.com

Email: gfzych@aep.com

Re: Assessment of Corrective Measures Report, Clinch River Pond 1
In accordance with 40 CFR §257.96
[...]
Fault formations. However, the combined influent will have characteristics that are related to the
proportion of flow from each of the respective units. As shown in Figure 19, the extraction system was
estimated to place seven individual wells in the Chattanooga Shale, one well within Dumps Fault, and
seven extraction wells in the Rome formation. Each extraction well was assumed to remove groundwater
at the same rate. In order to estimate the influent characteristics, the mean and maximum constituent
concentrations from the waste management unit boundary wells in each formation were proportioned
based on the ratio of the number of wells within a formation to the total number of extraction wells.
Table 8 summarizes the mean and maximum constituent concentrations estimated for the extracted
groundwater.

Project # 7362192727 | 12 December 2019 Page 20 of 34

® Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

ERICAN Assessment of Corrective Measures Report, Clinch River Pond 1
ELECTRIC P

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

Table 7. Estimated Influent Concentrations and Discharge Criteria, Alternative 2A

Estimated
Estimated Mean Maximum Aquatic Life
Influent Influent Human Health Ambient Water

Concentration Concentration Criterion Quality Criteria
Constituent Hg/L Hg/L Hg/L Hg/L
Antimony 0.0544 0.1898 5.6 1903
Arsenic 3.55 8.916 10 150
Barium 687.7 1625.3 2000 2203
Beryllium 0.024 0.028 4.0 113
Boron 4347 4000! 39003
Cadmium 0.073 0.1287 5.0 0.26 to 2.38 4
Chromium 0.205 0.327 100 115
Cobalt 4516 7.26 6.0* 243
Copper 0.19 1.08 1300 2.8510 30494
Iron 9.78 3002
Lead 0.85 1.512 15 231t078.8%
Lithium 113 171.7 401 431°
Manganese 57 4302
Mercury 0.051 0.069 2.0 0.77
Molybdenum 58.9 100! 20,0003
Nickel 124 17.9 390 6.29 to 65.07 4
Selenium 0.09 0.173 170 5
Silver 0.014 0.88 94 3.4 (0.37 to 44) 4
Thallium 0.058 0.059 0.24 173
Tin 0.71 15.07 12000 1803
Vanadium 0.68 425 861! 443
Zinc 49 12.54 6000 ! 37 to 387.8*

L MCL or human health water quality criteria are not promulgated under 9VAC25-260-140 for this constituent. Value is Regional
Screening Level for tapwater from USEPA RSL tables. Tapwater RSL is a risk screening value that is appropriate for end of pipe use
and not applicable in stream

2 Secondary water quality criteria for aesthetic purposes

3 Aquatic Life water quality criterion have not been promulgated under 9VAC25-260-140. For comparative purposes, a search was
conducted among states that have promulgated criteria. AWQC are from state of Ohio OEPA WQC (35 OAC3745 to 1)

4 Ambient water quality criteria based on hardness. Under 9VAC25-260-140 Range of hardness allowed is 25 mg/L to 400 mg/L.
Values are for the allowed range of hardness in the rule

> AWQC is for chromium in hexavalent state

Project # 7362192727 | 12 December 2019 Page 21 of 34

® @ Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

E‘.ECE"FR'ng Assessment of Corrective Measures Report, Clinch River Pond 1

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

Extracted groundwater will be discharged to surface water following limited treatment. Therefore,
probable discharge limits were based on maximum contaminant levels or human health based ambient
water quality criteria. Where MCLs are not promulgated for a constituent, tapwater Regional Screening
Levels (RSLs) were used. However, RSLs are risk screening values for end of pipe or direct consumption
and are not applicable as in stream criteria. Table 8 also includes water quality criteria for aquatic life
promulgated under 9VAC25-260-140. However, VDEQ has not promulgated water quality criteria for all
of the constituents that will be present in the combined influent. In order to estimate probable discharge
limits, a search was conducted among states that have promulgated criteria. Ohio has promulgated
AWQC for most of the potential constituents likely to be in the combined influent and those values have
been included in Table 8 as a potential benchmark for discharge criteria.

The aquatic life criteria in Table 8 are generally based on chronic values because those values are more
stringent and must be attained outside of the mixing zone allowed under 9VAC25 to 260 to 20B. The
aquatic life criteria for a number of metals are based on in stream hardness with a range of hardness
values from 25 mg/L to 400 mg/L allowed under the rule. For those metals, Table 8 presents the chronic
water quality criteria corresponding to the allowed hardness range.

Virginia has not promulgated AWQC for lithium. The state of Michigan has promulgated a final chronic
value for lithium for aquatic life of 440 pg/L and an aquatic life maximum of 910 pg/L. In order to further
estimate a potential discharge limit for lithium, toxicity studies with various aquatic organisms were
reviewed. A Tier 2 WQC was estimated using the methodology outlined in the “Guidelines for Deriving
Numerical National Water Quality Criteria for the Protection of Aquatic Organisms and Their Uses”
(USEPA, 2010). These guidelines outline a multi-step process for the calculation of water quality criteria
based on existing published toxicity studies. The toxicity study data provided an estimated final chronic
value for lithium of 431 ug/L.

Based on the mean and maximum concentrations at the waste management unit boundary wells
proportioned relative to placement of the extraction wells, the metals that may require treatment in the
extracted groundwater are barium, cobalt, lithium, nickel and silver. The projected influent concentrations
of both cobalt and lithium were below Tier 2 values or chronic water quality criteria published from Ohio
and only exceed a tapwater RSL. The tapwater RSL is a risk screening value considered appropriate at the
end of pipe and is not applicable as an in-stream concentration. Therefore, treatment for those metals is
not anticipated to be necessary. The maximum projected influent concentration for silver exceeds the
lower bound hardness adjusted acute water quality criteria for aquatic life. Data from the upstream
monitoring station provided in AEPs VPDES permit indicated an upstream value of 147 mg/L. The
corresponding acute AWQC for silver for protection of aquatic life for that hardness value is 7.87 ug/L.
The projected influent concentrations are below that threshold and therefore treatment for silver is not
considered necessary. As a conservative basis, treatment was considered for removal of barium and
nickel.

Fourteen extraction wells will be installed across the site as shown in Figure 19. The extraction wells be
installed by sonic drilling techniques to a depth of 80 ft bgs and will be constructed of 4 in PVC well
casing and screen. The recovery wells will have a 20 to 30 ft screened interval.

Groundwater modeling of the necessary extraction rate for capture indicated that each of the 14 wells
would need to pump at 5 to 6 gpm yielding a total influent flow rate of 70 to 80 gpm. It is assumed that
adequate 230 V or 460V, 3 phase electrical power is readily available at the site. Stainless steel turbine
pumps powered by 1.0 horsepower, 230 V 3 phase motors will be installed in each extraction well. Each
of the submersible pumps will be capable of providing 130 to 200 ft of total discharge head (TDH) at 11

Project # 7362192727 | 12 December 2019 Page 22 of 34

® Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

E‘.ECE"FR'fCAN Assessment of Corrective Measures Report, Clinch River Pond 1

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

to 13 gpm. The extraction wells will also be provided level transducers and level controls to provide
automated operation of the pumps based on water elevations.

Extracted groundwater will be treated to reduce TDS, barium, and nickel concentrations removal using
conventional precipitation, coagulation and direct filtration techniques. Conventional techniques for
barium removal include lime-soda softening, calcium sulfate-based precipitation, ion exchange and
reverse osmosis. Lime-soda softening, and calcium sulfate precipitation are capable of removing 90 to
95% of barium to concentrations of 200 to 500 pg/L. The general method for calculation of an allowable
discharge concentration is based on proportion of the in-stream concentration, 7Q10 low stream flow and
the discharge flow from the following formula:

Ca=[(Qu+Qw)*Cs-Qu(Cu)l/Qw
Where: Ca=allowable discharge concentration
Cs =in stream standard
Qu=upstream 7day, 10 year low flow
Qw=discharge flow
Cu = upstream constituent concentration

The 7-day 10-year (7Q10) low flow for the Clinch River above the site is 56 cfs (25,132 gpm). Based on the
ratio of the discharge rate and stream flow, reduction of barium concentrations to 200 to 500 pg/L will be
adequate to meet any likely discharge limit. Nickel is readily removed to 1 to 5 ug/L by hydroxide
precipitation at a pH of approximately 10.5. Therefore, the treatment process was based on lime soda
softening at a pH of 10 to 10.5.

The pump discharge will be conveyed approximately 2000 ft to a wastewater treatment system housed in
a building located to the west of the Pond 1 western diversion ditch. The influent will initially be directed
to a 2'x2'x3’ height rapid mix tank designed for a retention time of approximately 45 to 60 seconds.
Agitation in the rapid mix tank will be provided using a 0.5 HP propeller mixer. Calcium oxide solution or
limewater will be added from four 12000 gallon make up tanks containing a 1.5 g/L solution of lime. The
lime water will be metered to the rapid mix tank with a 1 HP metering pump to attain an instream dose of
348 mg/L. A sodium carbonate solution at a concentration of 100 g/L will be stored in a 7000 gal make
up tank. A 1.0 HP metering pump will provide for addition of the sodium carbonate solution to the rapid
mix tank at an in-stream concentration of 202 mg/L.

Ferric sulfate coagulant purchased as a 10% solution will be stored in a 4,000 to gallon reagent storage
tank as a stock reagent at 1.0%. The ferric sulfate coagulant will be dosed at approximately 42 LPH to
achieve 40 to 50 mg/L of coagulant concentration in the wastewater stream. Process control to maintain
pH at 10 to 10.5 units will consist of pH probes interlocked with the metering pumps.

The wastewater stream from the rapid mix tanks will be conveyed to a single circular axial mix flocculation
tank using a 230V, 2 HP recessed open impeller centrifugal pumps operated at 1,750 rpm. The axial mix
flocculation tank will provide a retention time of approximately 40 to 60 minutes and have approximate
dimensions of 11 to 13 ft in height and 4.5 to 5.5 ft in diameter.

Following flocculation, the process stream will be conveyed to primary clarification using a 230 V, 3 phase,
11 HP progressive cavity pump to minimize shear. Primary filtration will be provided by a 5 ft diameter by
6 ft high multimedia filter designed for operational loading at 3 to 4 gpm per ft2. The multimedia filter
will be are loaded with progressive layers of gravel, garnet and sand to remove particles down to the

Project # 7362192727 | 12 December 2019 Page 23 of 34

® Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

E‘.ECE"FR'ng Assessment of Corrective Measures Report, Clinch River Pond 1

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

range of 5 to 10 microns. A parallel set of two additional multimedia filters will be incorporated to allow
continuous flow during the 10- to 15-minute backwash cycles which would occur at approximate 8 hour
intervals.

The multimedia filters will be backwashed at a frequency of approximately every 8 hours for
approximately 10 to 15 minutes at 300 gpm. It is assumed that the potable water supply for backwash
can be available from an on-site potable supply well or by retaining from the makeup water system of the
generating station. Each backwash cycle will generate approximately 4000 gallons of backwash that will
be conveyed to a set of three 5000 gallon backwash holding tanks. The backwash is estimated to contain
approximately 1900 mg/L of TSS which will be maintained in suspension by recirculation. The backwash
stream will subsequently be processed through an inclined plate settler with approximately 200 square ft
of plate area with the overflow directed to a polishing bag filtration train. The polishing filter preliminarily
sized as a 20-bag vessel using number 2 bags at 10 microns. The underflow from the plate settler will be
directed to either filter press or drying bed for removal of water. It is estimated that wastewater
treatment will generate approximately 18 pounds per day of sludge at 30% solids content and an arsenic
concentration of mg/kg.

4.2.1.2 2B: Groundwater Extraction and Treatment at the Downgradient Edge of the Unit with
Upgradient Barrier

Evaluation of the groundwater extraction system located along the downgradient edge of the Pond
(Alternative 2A), indicated that the 14 wells would provide capture at a rate of approximately 5 to 6 gpm
per well. While this extraction system is sufficient to hydraulically contain the plume, it is estimated to
only reduce the saturated thickness by about 10 ft. Therefore, this variation combines physical
containment in conjunction with the downgradient extraction system described for Alternative 2A. The
use of an upgradient barrier wall and subsurface drain were evaluated to assess whether physical
containment could improve the dewatering which occurs with downgradient pumping. The purpose of
the wall and drain would be to divert the flow of groundwater around the Pond fill, allowing the
downgradient pumping wells to more successfully reduce the amount of pore water held in the ash.

While it has been assumed that both the diverted upgradient groundwater and the extracted ground
water from the downgradient system will require treatment, it is assumed that this approach would reduce
the overall mass loading to the groundwater treatment system since less water will be flowing through the
ash prior to collection. The downgradient pumping system used in this alternative is a modified version of
the system described for Alternative 2A. The upgradient barrier wall, gravity drain and downgradient
pumping system are described below.

Slurry Wall

The upgradient slurry wall will be installed by slurry trench methods. Slurry trench is a generic term
referring to a specific trenching technique used to install vertical structures and walls. Walls installed
using the slurry trench method are among the most common type of vertical barrier walls and can be
considered a baseline technology for comparison to other barrier installation techniques. Since the 1940s,
these walls have been used in the construction industry to contain and direct water, and as a result, the
requirements and practices for designing and installing a wall in a slurry trench are well established.

The wall at Pond 1 will be installed along the entire upgradient length of Pond 1A and 1B. The new wall
will extend along the western edge of the Pond and connect to the existing downgradient barrier thereby
nearly encircling the unit. The north perimeter of the vertical barrier will be approximately 1,800 linear ft
and will extend around the western side of the Pond for a length of approximately 700 ft for a total length
of 2500 ft as shown in Figure 20. The design conductivity of the wall material will be 10 to 7 centimeters
per second (cm/s). Since the fill was placed directly against the hillside, the slurry trench is proposed to

Project # 7362192727 | 12 December 2019 Page 24 of 34

® Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

E‘.ECE"FR'fCAN Assessment of Corrective Measures Report, Clinch River Pond 1

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

be located within the CCR fill material (fly ash). Fly ash has been successfully used as an additive in
Portland cement concrete, and a portion of the excavated CCR material could be used to construct the
wall.

In order to provide an adequate key in and cut off groundwater flow the wall must be installed beneath
the bottom of the Pond into the bedrock. The slurry wall will be installed approximately 15 to 20 ft into
the bedrock. It has been assumed that the slurry wall will be installed by DeWind One Pass Trenching and
will be 27 inches wide. DeWind One Pass Trenching uses an in-situ mixing technology that homogenizes
the soils with bentonite from top to bottom in a continuous linear wall. Fifty ft is the maximum practical
installation depth using one pass continuous trenching and therefore a 30 ft bench would need to be
excavated along the length of the slurry walls to achieve an overall depth of 80 ft below surface. This
technique will result in a wall with a maximum permeability of 10 7 centimeters/second.

Gravity Drain

A gravity drain will be installed upgradient of the wall to further divert the groundwater intercepting the
wall, thereby further lowering the level of pore water in the pond and to depress the water table. The
drain on the upgradient side of the slurry wall may be installed in a second pass with the DeWind One
Pass Trencher. This drain will be located along the entire length of the upgradient side of the wall. In
order to appreciably depress the groundwater table, the drain must be located as close as practical to the
bottom of the Pond which is generally considered to be 1500 to 1505 ft MSL which will require a second
bench on the ash surface of approximately 15 ft. Both the slurry wall and drain will be installed
approximately 20 to 30 ft south of the Pond'’s upgradient boundary with the drain located in the
unconsolidated overburden material.

Downgradient Extraction System

For this extraction scenario, modeling indicates that 13 extraction wells will be needed along the
[...]
remove groundwater at the same rate. In order to estimate the influent characteristics, the mean and
maximum constituent concentrations from the waste management unit boundary wells in each formation
were proportioned based on the ratio of the number of wells within a formation to the total number of
extraction wells. Table 9 summarizes the mean and maximum constituent concentrations estimated for
the extracted groundwater.

Table 8. Estimated Influent Concentrations and Discharge Criteria, Alternative 2B
Estimated

Estimated Mean Maximum Aquatic Life
Influent Influent Human Health Ambient Water
Concentration Concentration Criterion Quality Criteria
Constituent Hg/L Hg/L Hg/L Hg/L
Antimony 0.198 0.299 5.6 1903
Arsenic 8.82 26.67 10 150
Barium 173.93 326.5 2000 2203
Beryllium 0.0104 0.0156 4.0 113
Boron 495.24 650.0 4000! 3900 3
Cadmium 0.019 0.0313 5.0 0.26 to 2.38 4
Chromium 0.352 0.689 100 115
Cobalt 0.1359 0.463 6.0* 243
Copper 0.306 1.611 1300 2.85t0 30494
Iron 71.23 297.9 300
Lead 0.1659 0.437 15 231t078.8*
Lithium 62.55 119.2 401 431°¢
Manganese 110.54 479.1 43072
Mercury 0.086 0.1 2.0 0.77
Molybdenum 5.647 26.86 1001 20,0003
Project # 7362192727 | 12 December 2019 Page 26 of 34

® @ Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

ERICAN Assessment of Corrective Measures Report, Clinch River Pond 1
ELECTRIC P

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

Table 8. Estimated Influent Concentrations and Discharge Criteria, Alternative 2B

Estimated
Estimated Mean Maximum Aquatic Life
Influent Influent Human Health Ambient Water
Concentration Concentration Criterion Quality Criteria
Constituent Hg/L Hg/L Hg/L Hg/L
Nickel 0.713 1.32 390 6.29 to 65.07 4
Selenium 0.066 0.217 170 5
Silver 0.286 1.02 94 3.4 (0.37 to 44) ¢
Thallium 0.026 0.055 0.24 173
Tin 1.282 2.32 12000 180 3
Vanadium 1.225 2.23 861 443
Zinc 4.466 26.62 6000 ! 37 to 387.8*

L MCL or human health water quality criteria are not promulgated under 9VAC25-260-140 for this constituent. Value is Regional
Screening Level for tapwater from USEPA RSL tables. Tapwater RSL is a risk screening value that is appropriate for end of pipe use
and not applicable in stream

2 Secondary water quality criteria for aesthetic purposes

3 Aquatic Life water quality criterion have not been promulgated under 9VAC25-260-140. For comparative purposes, @ search was
conducted among states that have promulgated criteria. AWQC are from state of Ohio OEPA WQC (35 OAC3745 to 1)

4 Ambient water quality criteria based on hardness. Under 9VAC25-260-140 Range of hardness allowed is 25 mg/L to 400 mg/L.
Values are for the allowed range of hardness in the rule

> AWQC is for chromium in hexavalent state

Extracted groundwater will be discharged to surface water following limited treatment. Therefore,
probable discharge limits were based on maximum contaminant levels or human health based ambient
water quality criteria. Where MCLs are not promulgated for a constituent, tapwater Regional Screening
Levels (RSLs) were used. However, RSLs are risk screening values for end of pipe or direct consumption
and are not applicable as in stream criteria. Table 9 also includes water quality criteria for aquatic life
promulgated under 9VAC25-260-140. However, VDEQ has not promulgated water quality criteria for all
the constituents that will be present in the combined influent. Ohio has promulgated AWQC for most of
the potential constituents likely to be in the combined influent and those values have been included in
Table 9 as a potential benchmark for discharge criteria. Where AWQC for protection of aquatic life are
dependent on hardness in the receiving stream, Table 9 presents the chronic water quality criteria
corresponding to the allowed hardness range.

Virginia has not promulgated AWQC for lithium. The basis for the values for protection of aquatic life for
lithium were previously described and derive from state of Michigan and derivation of a Tier 2 value from
toxicity study data.

Based on the mean and maximum concentrations from the upgradient extraction wells proportioned
relative to placement of the extraction wells, the metals that may require treatment in the extracted
groundwater are arsenic, barium, lithium, and silver. The projected influent concentration of lithium is
below Tier 2 values or chronic water quality criteria published from Michigan and only exceed a tapwater
RSL. The tapwater RSL is a risk screening value considered appropriate at the end of pipe and is not

Project # 7362192727 | 12 December 2019 Page 27 of 34

® @ Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

E‘.ECE"FR'fCAN Assessment of Corrective Measures Report, Clinch River Pond 1

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

applicable as an in-stream concentration. Therefore, treatment for lithium is not anticipated to be
necessary.

The maximum projected influent concentration for silver very slightly exceeded the lower bound hardness
adjusted acute water quality criteria for aquatic life. Data from the upstream monitoring station provided
in AEPs VPDES permit indicated an upstream value of 147 mg/L. The corresponding acute AWQC for
silver for protection of aquatic life for that hardness value is 7.87 pug/L. The projected influent
concentration of silver is below that threshold and therefore treatment for silver is not considered
necessary.

The maximum projected combined influent concentration for arsenic was above the MCL and the
projected barium concentration was above the AWQC for protection of aquatic life. As a conservative
basis, treatment was considered for removal of arsenic and barium.

Thirty extraction wells will be installed across the upgradient boundary of the site as shown in Figure 21.
The extraction wells be installed by sonic drilling techniques to a depth of 100 ft bgs and will be
constructed of 4 in PVC well casing and screen. The recovery wells will have 20 to 30 ft screened interval

Groundwater modeling of the necessary extraction rate for capture indicated that each of the 30 wells
would need to pump at 2 to 2.5 gpm yielding a total influent flow rate of 60 to 75 gpm. It is assumed that
adequate 230 V or 460V, 3 phase electrical power is readily available at the site. Stainless steel turbine
pumps powered by 1.0 horsepower, 230 V 3 phase motors will be installed in each extraction well. Each
of the submersible pumps will be capable of providing 130 to 200 ft of total discharge head (TDH) at 11
to 13 gpm. The extraction wells will also be provided level transducers and level controls to provide
automated operation of the pumps based on water elevations.

Extracted groundwater will be treated to reduce TDS, arsenic and barium concentrations removal using
conventional precipitation, coagulation and direct filtration techniques. Coagulation using iron salts is
widely used for arsenic removal for drinking water treatment and is capable of reducing arsenic
concentrations to 2 to 5 pug/L. Aeration as a pretreatment step will oxidize arsenic enhancing its removal.
Conventional techniques for barium removal include lime-soda softening, calcium sulfate-based
precipitation, ion exchange and reverse osmosis. Lime-soda softening and calcium sulfate precipitation
are capable of removing 90 to 95% of barium to concentrations of 200 to 500 pg/L. As previously
discussed, lime soda softening is expected to provide adequate removal of barium to meet anticipated
discharge limits calculated from proportion of the in-stream concentration, 7Q10 low stream flow and the
discharge flow.

The discharge from the individual pumps will be conveyed up to approximately 2,500 ft to a wastewater
treatment system housed in a building located to the west of the Pond 1 western diversion ditch.

The initial unit operation will be oxidation in a 750 to 1000-gallon aeration tank sized to provide 10 to 15
minutes of retention time. Aeration will be provided by a 230 V, 0.5 HP regenerative blower providing
approximately 10 to 20 cfm of air flow. The influent will subsequently be put into a rapid mix tank
designed for a retention time of approximately 45 to 60 seconds. Calcium oxide solution or limewater will
be added from four 12,000 gallon make up tanks containing a 1.5 g/L solution of lime. The lime water will
be metered to the rapid mix tank with a 1 HP metering pump to attain an instream dose of 480 mg/L. A
sodium carbonate solution at a concentration of 100 g/L will be stored in a 7,000 gal make up tank. A 1.0
HP metering pump will provide for addition of the sodium carbonate solution to the rapid mix tank at an
in-stream concentration of 540 mg/L.

Project # 7362192727 | 12 December 2019 Page 28 of 34

® Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

E‘.ECE"FR'fCAN Assessment of Corrective Measures Report, Clinch River Pond 1

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

Ferric sulfate coagulant purchased as a 10% solution will be stored in a 4,000 to gallon reagent storage
tank as a stock reagent at 1.0%. The ferric sulfate coagulant will be dosed at approximately 42 LPH to
achieve 40 to 50 mg/L of coagulant concentration in the wastewater stream. Process control to maintain
pH at 10 to 10.5 units will consist of pH probes interlocked with the metering pumps.

The remaining unit operations will be similar to those previously described for the downgradient
extraction and treatment system. Some adjustment of pump sizing and power requirements will be
needed, and an additional multimedia filter may be required. Overall daily sludge generation will be
similar to that previously estimated.

This section presents the evaluation of the three variations of Alternative 2 using the criteria specified in
§257.96(c). In general, each of the three variations are very similar in their ability to address the specified
criteria. All three variations involve treatment of extracted groundwater. Where differences exist, the
alternatives are discussed individually.

4.2.2.1 Remedy Performance

Groundwater extraction is one of the earliest groundwater remediation techniques. In “Remediation Case
Studies: Groundwater Pump and Treat {Nonchlorinated Contaminants)” the Federal Remediation
Technologies Roundtable (1998), presents 14 case studies, some of which were implemented as far back
as 1985. These case studies show the performance of the remedy is highly dependent on the types of
contaminants involved, and on site-specific factors which control the effectiveness of extraction in
capturing the COCs. Extraction alone can take many years to reduce groundwater constituents below the
GWPSs.

However, as described in Section 4, several CCR constituents including lithium are highly soluble and are
not removed by current in-situ technologies. Therefore, impacted groundwater must be removed from
the subsurface and treated above-ground prior to discharge in order to prevent migration of these
constituents from the unit boundary.

In addition to preventing migration, groundwater extraction is anticipated to improve groundwater
quality directly under Pond 1 by reducing the amount of water stored in the fill, and thereby limiting the
mass transfer of constituents into the groundwater. System performance depends upon the ability to
effectively capture groundwater as it migrates from the unit boundary. Hydraulic characteristics of the fill
and bedrock flow systems are under evaluation as part of the NES, and the extraction system design will
be refined based on those findings.

Currently, there is not any data concerning the concentrations of the COCs in the ash and modeling
cannot be conducted to evaluate the time required for source depletion. Recently several vibrating wire
piezometers were installed along the ponds cover and during their installation corings of the ash were
obtained. Once this data is available source depletion modeling can be conducted. It is currently
assumed that the extraction wells and treatment system will need to operate as long as the waste is in
place.

Alternative 2A : Figure 19 presented the locations of the extraction wells along the downgradient edge
of the unit boundary for Alternative 2A. Comparison of the groundwater contours predicted for only
downgradient extraction with the current groundwater contours (Figure 15) indicates that downgradient
extraction alone will only depress the water table by approximately 10 ft in the upgradient and central

Project # 7362192727 | 12 December 2019 Page 29 of 34

® Wood Environment & Infrastructure Solutions, Inc. WOOd.


http://www.google.com/url?sa=i&rct=j&q=&esrc=s&source=images&cd=&cad=rja&uact=8&ved=2ahUKEwjjnsuFiOngAhVPnOAKHdNcAGgQjRx6BAgBEAU&url=/url?sa%3Di%26rct%3Dj%26q%3D%26esrc%3Ds%26source%3Dimages%26cd%3D%26ved%3D%26url%3Dhttps://www.dispatch.com/news/20170308/new-aep-logo-returns-to-american-adds-boundless-energy-tag-line%26psig%3DAOvVaw0VES3IyHcMDh8vL7855wS1%26ust%3D1551808689959532&psig=AOvVaw0VES3IyHcMDh8vL7855wS1&ust=1551808689959532

E‘.ECE"FR'ng Assessment of Corrective Measures Report, Clinch River Pond 1

POWER American Electric Power Service Corporation
BOUNDLESS ENERGY

portion of the Pond. Along the downgradient edge, the extent of dewatering is greater with depression
of the water table of 15 to 20 ft. However, Alternative 2A will leave a significant mass of ash saturated.

Alternative 2B : Figure 20 presents the modeled groundwater contours for Alternative 2B which
augments the downgradient extraction system with an upgradient slurry wall and gravity drain. With
upgradient extraction by the drain system, the water table along the north side of the Pond is depressed
to 1510 to 1515 ft MSL. In the central portion of the Pond, augmentation with the drain system reduces
the water table to approximately 1505 ft MSL. Therefore, addition of the upgradient slurry wall and drain
provide a substantial improvement in dewatering of the ash. However, the lower 10 ft of approximately 8
acres of ash will continue to remain saturated. Addition of the upgradient slurry wall and drain to the
downgradient extraction system will dewater approximately 90% of the ash volume,

Alternative 2C : Figure 21 presents the modeled groundwater contours for Alternative 2C which
depresses the water table by upgradient groundwater extraction. With upgradient pumping, the water
table is depressed below 1500 MSL (the bottom of the Pond) across almost the entire Pond area. Only a
limited area of approximately 30 to 40 ft width along most of the northern unit boundary remains with
water in the lower 3 to 5 ft of ash. This area widens to approximately 100 ft along the eastern edge of the
unit. Therefore, the upgradient pumping provides a substantial improvement in dewatering of the ash